Moorside Surgery Menopause Protocol


Based on RCOG and RCP Guidelines
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*steroid useage- consider HRT if >7.5 mg prednisolone for at least 3 months continuously.
Counselling the patient
Benefits
· Improvement of symptoms of menopause.

· Reduction of rate of bone loss- but benefits are only maintained whilst taking HRT. As soon as stopped- original rate of loss will be resumed. 10% of women aged over 70 will fracture a hip within a 5year period. 20% will die as a result.
Unsubstantiated benefits
· Insufficient evidence exists that HRT improves cardiovascular event risk.  For this reason HRT shouldn’t be commenced for this reason alone.

· No evidence exists that HRT reduces risk of dementia.

· No evidence exists for reduction in tooth loss, macular degeneration and colon cancer risk and improvement in wound healing and reduced risk of incontinence or improvement of symptoms.

Long term Risks
· Breast Cancer- only if used for > 5 years. Lifetime risk of ca breast in >50’s is 10%, and this risk is increased by 2.3% every year on HRT. 5 years of use – gives an extra 2 cases per 1000 users, 10 years an extra 6 cases and 15 years an extra 12 cases.
· Endometrial Cancer- Unopposed oestrogen increases the risk of this on an intact uterus and the provision of a minimum of 10 days of progestagen a month reduces this risk to background. All women with an uterus should have this component to their HRT.
· Venous Thromboembolism- There is a small increased risk of this in all women taking HRT. The background risk is 1 per 10,000 women per year, and in HRT users this is increased to 3 per 10,000 women per year. Previous history of thromboembolic disease is the single biggest risk factor, and counseling should be based around PMHx and Fhx .
Conditions which require special consideration

· Check for history of coronary heart disease, fibroids, endometrial hyperplasia, endometriosis, liver disease or gallstones, venous thromboembolic disease. May need specialist referral.
Contraception

· Perimenopausal women are still fertile and may become pregnant if contraception is not used. HRT is not sufficient to prevent ovulation and hence conception.

· Contraception should be continued for 1 year after the last menstrual period if the women is >50 and for 2 years if < 50

· HRT is not needed if the woman is happy taking the COCP. Contraindications for COCP use in women over 35 is a hx of smoking, a family history (first degree relative) of IHD or a hx of obesity, hyperlipidaemia , DM and hypertension.

· POP contraception is suitable throughout the menopause and can be used in combination with HRT.

· If a patient is amenorrhoeic because of pill use anyway, and they are > 54 (80% will be) then it is possible to stop the Pill and HRT and check FSH after 6 weeks, and if >30 units should be repeated in 4-8 weeks to confirm menopause. If on the POP, this does not need to be stopped for this evaluation. Even if menopause is confirmed the above guidelines for added contraception should still be followed.

· Barrier methods of contraception, an intra-uterine device or the levonorgestrel-releasing intra-uterine system are all suitable. 
Which Hormones for Which Women?
· Oestrogen should always be a part of HRT replacement unless contraindicated. Most products contain conjugated oestrogen (sometimes derived from pregnant horses urine- important to mention!) and may be considered natural.
· Oestrogen-only products are only suitable for women without a uterus.
· Progestogen must be added at least to a part of the cycle if a women has an intact uterus. There are basically two types
LESS ANDROGENIC- medroxyprogesterone/dydrogesterone – better tolerated initially
MORE ANDROGENIC- norethisterone/levonorgestrel
· Tibolone is an alternative to oestrogen/progesterone in post menopausal women. It is taken continuously and has oestrogenic/progestogenic and androgenic actions. It is used to treat libido, vasomotor and psychological symptoms. It may have a positive effect on metabolism, reducing cholesterol but no data exists on its use in those with CHD.
Routes of delivery
Tablets
· Exist as oestrogen or progestogen or combination of the two.
· Oestrogen is absorbed through the gut and undergoes first pass metabolism in the liver before reaching the rest of the body, so the level of oestrogen in the body varies from individual to individual. 

· The oral route should be avoided in women taking hepatic enzyme inducing drugs. 

· Oral oestrogens are more likely to cause nausea than other forms of oestrogen. 
· Progestogen-only tablets can be used for endometrial protection in the occasional cases where the woman takes the oestrogen component separately (in most cases a combined tablet is preferable).

· If a history of gall bladder disease, mild liver disease or previous liver disease then the transdermal route should be used.
Transdermal HRT (oestrogen +/- progestogen)

· Patches and gels come as oestrogen alone, or oestrogen combined with progestogen. 
· Oestrogens in patches or gel are included in the form of estradiol only. 

· Oestrogen is absorbed directly through the skin into the systemic circulation, bypassing the liver. Hormone levels delivered by patch are higher and more constant than if given by mouth. 

· Some patches come in up to four different strengths of oestrogen, allowing titration to the best dose. 
· Progestogens are combined into the patch as 19-nortestosterone derivatives (norethisterone, levonorgestrel). There are currently no patches containing 17-hydroxyprogesterone derivatives. 

· Patches come as either a reservoir or a matrix patch, and are usually placed on the buttocks. Skin reactions are less common with the matrix patches [BMS 1999]. They may have different adhesiveness to different skin types. Some companies produce placebo patches that women can try out.
Implants (oestrogen only)

· Estradiol implants can be inserted subcutaneously under local anaesthetic. If unable to do this procedure at the practice, refer to gynaecology outpatients. 

· They release estradiol over many months so the patient does not have to remember to take medication. 

· Implants may cause tachyphylaxis, where menopausal symptoms such as hot flushes may recur even when the implant is releasing sufficient levels of estradiol [Garnett, Studd et al 1990]. There are also concerns that implants may remain effective for many years. They can scar the skin and cannot be easily removed. 

· Checking plasma estradiol levels have returned to within the normal range (less than 1000pmol/litre) before inserting a new implant is useful, especially if symptoms have returned more quickly than usual. This will prevent implantation of more oestrogen when oestrogen levels are still high, but flushing symptoms have returned due to tachyphylaxis.

Vaginal (oestrogen or progestogen)

· Vaginal products come as separate oestrogen or progestogen. 
· Topical oestrogens delivered into the vagina are licensed for urogenital symptoms, but do not provide total HRT. 

· Low dose estradiol and estriol have very low systemic absorption and are available as creams, pessaries, tablets or silicone ring. Some studies have shown a weak association between the use of low potency vaginal oestrogens and the relative risk of endometrial cancer. If using these products short term, the addition of progestogen is not needed. If using long term, there may be a case for considering the addition of a progestogen [Weiderpass et al 1999]. 

· Systemic absorption of conjugated equine oestrogens may potentially result in endometrial stimulation, and so are best avoided in women with an intact uterus. If used on a long term basis, an oral progestogen should be taken for 10-14 days of each month for endometrial protection.

· Systemic absorption of synthetic oestrogens such as diethylstilbestrol is high, and they should not usually be used.
· Topical progestogen vaginal 4% gel is absorbable and can provide endometrial protection if taken on alternate days during the last 12 days of a cycle of oestrogen therapy. It is a useful alternative to oral and patch delivery of progestogen.

Determining Oestrogen dose
· For symptom control only, the lowest dose of oestrogen that controls the symptoms should be used.
· For bone protection- see table below for minimal oestrogen doses.
	Oestrogen type and route
	Minimum bone sparing dose

	Estradiol oral
	1-2 mg

	Estradiol patch
	50 micrograms

	Estradiol gel
	1-5 g

	Estradiol implant
	50mg 6 monthly

	Conjugated equine oestrogens
	0.625 mg daily


Starting HRT

· HRT may be started immediately a women presents with symptoms or if premature menopause (spontaneous or surgically induced).
 Managing the side effects of HRT
· Side effects account for almost 35% of HRT discontinuations. There are no quality clinical trials on side effect management. The following recommendations are based on consensus

· Bleeding should always be carefully assessed, and further investigation or referral should be organised as appropriate. A change in the pattern of withdrawal bleeds and breakthrough bleeding that persists for more than three months on monthly cyclical regimens needs further investigation. Bleeding that persists beyond 6 months and bleeding that starts in women previously amenorrhoeic on continuous combined regimens needs further investigation. 

· Consider stopping therapy to see if the bleeding is product-related. Unexpected or prolonged bleeding that persists for more than 4 weeks after stopping HRT must be urgently referred under the 2-week standard.

· Often bleeding problems may be product-related, and a change to the HRT regimen may be needed. See appendix 1 for  advice in managing bleeding. If these steps do not work, pathology must be excluded.
Monitoring and follow up of women on HRT.
· Three-month follow up is recommended if new HRT has been started. Subsequent follow up should be tailored to the individual patient, for example 6 monthly or annual. 
· Blood pressure (BP) is not routinely needed but opportunistic screening is useful. Patients with pre-existing hypertension should be followed up according to the Hypertension guidance. 
· Breast examination should be carried out if indicated by personal or family history. All women should be advised about breast awareness and be encouraged to participate in the national breast screening programme as appropriate for their age. Mammography has higher sensitivity and specificity than clinical examination.
· Pelvic examination should be carried out if indicated by personal or family history. All women should be encouraged to participate in the national cervical cancer screening programme as appropriate for their age.
· Side effects should be managed at follow up

Swapping HRT
· If bleeding side effects see appendix 1, or otherwise see table below.
· If age >54 or if LMP > 1 year previously may change from cyclical (i.e. bleeds monthly) to continuous formulation. This is difficult to assess if HRT started in the perimenopause.

Stopping HRT

· There is no definitive answer yet as to how long HRT can be continued. It may be stopped as soon as the patient is no longer bothered by symptoms. As the incidence of breast cancer increases with age with those on HRT, 10 years is a reasonable duration. Clearly if HRT is started because of premature menopause in the 5th decade, HRT should be carried on for longer, usually until her mid 60’s. If a women is determined to continue, and  accepts the risks, HRT can be continued indefinitely.
Moorside HRT Formulary
	INTACT UTERUS

	REGULAR BLEEDS ( if within 12 months of last period, or still bleeding reg. or age<54)

	
	
	PILLS
	
	
	PATCHES

(if unstable DM, Hx of DVT/VTE

Gall Bladder disease. Headaches, migraine, HT or PMS)
	

	Norethisterone
	Androgenic- good if BTB or reduced Libido
	Adgyn  Combi
	2mg
	£7:52
	Evorel Sepri
	£33

	
	
	Elleste Duet
	1mg/2mg


	£9:72
	Estra Combi
	£33:42

	Levornogestrel
	
	Cycloprogynova
	1mg/2mg
	£10:02
	
	

	
	
	Nuvelle
	2mg
	
	
	

	Dygesterone
	Good if PMS side effects- with others 
	Femoston
	1/10

2/10

2/20
	£22:62


	
	

	Norgestrel
	
	Prempak C
	62.5mcg

125 mcg
	£16:20
	
	

	Medroxyprogesterone
	Good if breast tenderness or headache with others
	Indivina
	1/2.5

1/5

2/5
	£22:62
	
	

	
	3 monthly withdrawl bleed
	Tridestra
	2mg
	£23:78
	
	

	NON BLEED (LMP MUST BE >12 MONTHS OR AGE >54)

	Norethisterone
	Androgenic- good if BTB or reduced Libido
	Elleste Duet Conti
	2mg
	£17:97
	
	

	
	
	Climesse
	2mg
	£25:86
	
	

	
	
	Kliovance
	1mg
	£25:95
	
	

	Dygesterone
	Good if PMS side effects- with others
	Femoston Conti
	1mg
	£22:62
	
	

	Medroxyprogesterone
	Good if breast tenderness or headache with others
	Premique
	62.5mcg
	£24:87
	
	

	
	good if BTB or reduced Libido, or breast tenderness
	Livial
	
	£39:14
	
	


HYSTERECTOMY

	PILLS

	
	Agyn
	2mg
	£4:68

	
	Elleste Solol
	1mg
	

	
	
	2mg
	£5:34

	
	Zumeron
	1mg
	

	
	
	2mg
	£7:68

	
	Progynova
	1mg
	£7:72

	
	
	2mg
	

	Conjugated Oestrogen
	Premarin
	625mcg
	£8:91

	
	
	1.25mg
	£12:09

	NATURAL
	Hormonin Estrodiol
	600mcg
	£7:08

	
	Hormonin Estriol
	270 mcg
	

	
	Hormonin Estron
	1.4mg
	

	Patches

	TWICE WEEKLY
	Dermestril
	25
	£13:61

	
	
	50
	£13:68

	
	
	100
	£16:56

	
	Elleste Solo MX
	MX 40
	£15:57

	
	
	MX 80
	£17:97

	
	Estraderm MX
	MX 25
	£15:09

	
	
	MX 50
	£15:65

	
	
	MX 75
	£18:25

	
	
	MX 100
	£18:94

	
	Femtrix
	40
	£16:50

	
	
	80
	£18:00

	ONCE WEEKLY
	Dermestril Septum
	25
	£13:65

	
	
	50
	£13:68

	
	
	75
	£15:87

	
	Femseven
	50
	£13:65

	
	
	75
	£15:87

	
	
	100
	£16:56

	
	Progynova 
	TS 50
	£17:88

	
	
	Forte
	£19:68

	Gel

	
	Sendrena 0.1%
	500mcg sachet
	£17:04

	
	
	1mg sachet
	£19:50

	
	Oestrogel 0.06%
	
	£23:85

	Nasal Spray

	
	
	150mcg
	£20:31

	Implants- 4-8 months

	
	
	25mg
	£9:59

	
	
	50mg
	£19:16

	
	
	100mg
	£33:40

	Vaginal Tablets (once daily for 2 weeks then twice weekly for 3 months)

	Estriol
	Orthogynest
	500mcg (15)
	£5:29

	Estrodiol
	Vagifem
	25mcg (15)
	

	Vaginal Cream

	
	Orthogynest
	0.01%
	34p/gram (£2:72/80g)

	
	Premarin
	625mcg
	57p/gram

(£2:19/42.5g)

	Ring Pessaries (3 monthly)

	
	Estring
	7.5mcg/24 hours
	£29

	
	Menoring
	50mcg/24 hours
	£31


APPENDIX 1.

Product-related bleeding on monthly cyclical/sequential regimens

· Monthly cyclical regimens should produce regular predictable bleeds starting towards or soon after the end of the progestogen phase. 

· Unpredictable or unacceptable bleeding may be due to non-adherence to therapy, drug interactions, or gastrointestinal upset (or malignancy if not already excluded). 

· Bleeding problems may be improved by altering the progestogen part of the regimen. 
· Heavy or prolonged bleeding: increase the duration or dose of the progestogen or change type of progestogen e.g. to a more androgenic progestogen. Idiopathic menorrhagia may be helped by the unlicensed use of the progestogen-releasing IUS combined with an oestrogen delivered either orally or transdermally. 
· Bleeding early in the progestogen phase: increase dose or change the type of progestogen 
· Painful bleeding: Change type of progestogen 
· Irregular bleeding: Change regimen or increase dose of progestogen 
· No bleeding whilst taking a cyclical regimen reflects an atrophic endometrium and occurs in 5% of women, but pregnancy needs to be excluded in perimenopausal women. 
· If these treatments do not help, pelvic pathology must be excluded.

Bleeding on continuous combined and during long cycle HRT regimens

· Long cycle regimens are most suitable for women with scant natural menstruation. 
· Irregular breakthrough bleeding or spotting is common in the first 3-6 months of therapy, but bleeding beyond 6 months needs further investigation.

Oestrogen-related side effects

· Oestrogen-related side effects tend to occur continuously and randomly through the cycle. They include fluid retention, bloating, breast tenderness/enlargement, nausea, headaches, leg cramps and dyspepsia. 
· Encourage the patient to persist with therapy for about 12 weeks to await resolution, as most side effects resolve with increased duration of use. 
· For persistent side effects consider either: 

· reducing the dose first (but bear in mind this may take the dose below bone-protecting levels) or; 
· changing the oestrogen type (e.g. swap between the two main forms of oestrogen: estradiol and conjugated oestrogens) or; 
· changing the route of delivery (e.g. tablets may cause nausea, but patches generally do not).

· Leg cramps can improve with lifestyle changes including exercise and regular stretching of the calf muscles. 
· Nausea/gastric upset may be helped by adjusting the timing of the oestrogen dose or taking with food. 
· Breast tenderness may be alleviated by a low fat, high carbohydrate diet [Bundred 2000]. Gamolenic acid (in evening primrose oil) is sometimes prescribed, although the evidence to supports its effectiveness is limited.

Progestogen-related side effects (other than bleeding)

· Progestogen-related side effects tend to occur in a cyclical pattern during the progestogen phase of cyclical HRT. Continuous combined products contain lower doses of progestogen and side effects are less likely. Side effects include fluid retention, breast tenderness, headaches/migraine, mood swings, depression, acne, lower abdominal pain and backache. Bleeding side effects are covered in Bleeding section, above. 
· Encourage the patient to persist with therapy for about 12 weeks to await possible resolution of side effects. 

· For persistent or troublesome symptoms consider the following options (note many of these are the opposite of what may be needed to give better bleeding control): 

1. reducing the duration, progestogens can be taken for 10-14 days of each monthly sequential regimen, so swapping from a 14 day to a 12 or 10 day product may give benefit. 
2. reducing the dose of progestogen if not already on lowest dose (but not below the recommended levels for endometrial protection - doses are preparation dependent) 
3. changing the progestogen type (e.g. swap from more androgenic ones such as norethisterone and norgestrel, to less androgenic ones such as medroxyprogesterone or dydrogesterone). 
4. changing the route of progestogen e.g. from oral to transdermal, vaginal or intrauterine progestogen. This may be most beneficial when the woman is nauseous on oral HRT. If the oestrogen is to be delivered by a different route to the progestogen, it is easy for the woman to intentionally miss out the progestogen. The woman must fully understand the importance of taking the progestogen for endometrial protection. 
5. reducing the frequency of how often progestogen is taken. This can be achieved by switching to a long cycle regimen administering progestogen for 14 days every three months (but only suitable for women with scant periods or postmenopausal) 
6. changing to continuous combined therapy often reduces progestogenic side effects with established use, but is only suitable for postmenopausal women.

Other possible product-related side effects

· Weight gain: Randomised placebo-controlled trials have shown no evidence of weight gain attributable to HRT alone [BMS 1999]. 
· Skin irritation: Matrix patches may cause less skin irritation than reservoir patches.

MANAGING UROGENITAL SYMPTOMS

· Oestrogen therapy is effective in the treatment of urogenital atrophy [Cardozo et al 1998]. 
· All routes of administration are effective i.e. oral, patches, vaginal, implant. 
· Maximal benefit takes between 1- 3 months of therapy, but may take up to a year of treatment [Cardozo 1998, BMS 1999]. 
· Vaginal atrophic vaginitis often responds well to local low dose vaginal oestrogen. 
· Urinary symptoms (urgency, frequency, nocturia) may require systemic oestrogens [BMS 1999]. 
· Stress incontinence cannot be treated by oestrogens alone, although it may be improved by a combination of oestrogen and alpha-adrenergic agonist. 
· Recurrent urinary tract infections may be prevented by oestrogen replacement therapy, but there is no trial data on the appropriate dose and duration [BMS 1999]. See the Urinary Tract Infections-acute and recurrent guidance for treatment of active infection. 

· See 'Vaginal (oestrogen or progestogen)' section above for further details about vaginal products
Osteoporosis risk


BMI<20 or >30


Heavy smoker


Family history


Immobility


Malabsorption


(e.g. coeliacs)


Steroid useage*


Low dietary ca./vitD 





Hysterectomy and Oophorectomy at any age





Premature Menopause


(before Age 45)





Hysterectomy with conservation of the ovaries if age <45 and symptoms





Perimenopausal Symptoms


Hot flushes


Headaches, sleep disturbance


Urinary and vaginal symptoms


Loss of Libido


Thinning of skin, brittle nails


Mood changes





Investigations (none routinely!)


Only confirm Menopause with FSH if 


necessary. E.g. if symptoms under 40, hysterectomy with ovarian conservation. 


To consider alt. diagnosis- TFT, urinary catecholamines and 5-HIAA


Arterial disease risk factor assessment Cholesterol


HDL. Triglycerides


Consider referral for hysteroscopy if irregular bleeding.


 USS to measure endometrial thickness is a good screening test.


Thrombophilia screening if hx of DVT or VTE





HRT ALTERNATIVES


Phytoestrogens


(45g soya flour daily)


SERMS (Raloxifene


no good for symptoms)


Tibolone


Ca2+/vit D


Bisphosphonates


Herbal remedies





Consider HRT





Contraindications?


Pregnancy


Currently taking COCP


Breast Feeding


Unexplained V. Bleeding/Br. lump


Oestrogen dependant Cancer


Thromboembolic disorder or


 recent/ recurrent DVT


Active thrombophlebitis


Abnormal LFT’s


Previous endometrial cancer


Cancer in 2 or 3 1st degree family


 members





History and Examination


BMI and BP


Breast examination (if indicated- ie hx or Fhx


Pelvic Examination (only if indicated)


Full Gynae history





Yes





No





Conditions requiring special consideration?


(see below).





Choose HRT formulation


Intact uterus?


Time since last period?


Decide type and dose.








